cylinder block with pistons. o..

Volkswagen Passat/Variant (2003 - 2005) / VAG Etka

Name Ext. inf. A* Use of Part number A Part number, Price per Unit., $
cylinder block with pistons
oil sump
diesel eng.
diesel eng.
cylinder block with pistons
oil sump
1.9/2.0ltr.
diesel eng.+
AVB,AVF,AWX,
BGW,BHW
1.9/2.0ltr. diesel eng.+
AVB,AVF,AWX,
BGW,BHW
1 cylinder block with pistons
AVB
1 AVB 038 103 101 AA  - 038 103 101 AA  3`928.55
(1) cylinder block with pistons
F >> 3B-3P193 918*
F >> 3B-3E150 000*

AVF,AWX

1

AVF,AWX
038 103 101 AB  - 038 103 101 AB  3`928.55
(1) cylinder block with pistons
F 3B-3P193 919>>*
F 3B-3E150 001>>*

AVF,AWX

1

AVF,AWX
038 103 101 AH  - 038 103 101 AH  3`928.55
(1) crankcase housing
BGW
1 BGW 038 103 011 BQ  - 038 103 011 BQ  2`698.74
(1) crankcase housing
BHW
1 BHW 03G 103 011 H  - 03G 103 011 H  2`698.74
2 hexagon bolt
M10X80
M10X80 10 N  908 897 01  - N  908 897 01  1.18
3 end cap
14
14 3 N  011 907 10  - N  011 907 10  0.07
4 dowel sleeve
14,15X21
14,15X21 2 028 103 039 A  - 028 103 039 A  1.71
5 impulse sender
see illustration:

906-030
7 oil spray jet
M10
M10 4 038 103 157 B  - 038 103 157 B  -
9 shaft oil seal
35X48X10
35X48X10 1 038 103 085 E  59 038 103 085 E  22.00
10 sealing flange
AVB,AVF,AWX,
BGW
1 AVB,AVF,AWX,
BGW
038 103 153 D  - 038 103 153 D  109.22
(10) sealing flange
BHW
1 BHW 03G 103 153 B  - 03G 103 153 B  109.22
12 hexagon socket head bolt with
shoulder
M7X21,5
M7X21,5 6 N  909 450 02  - N  909 450 02  0.71
13 silicon sealant
sealing flange
X D  176 501 A1  3 D  176 501 A1  13.42
14 radial shaft seal
no replacement part
15 sealing flange
1 06A 103 171 A  26 06A 103 171 A  55.89
17 hexagon socket head bolt with
shoulder
M7X21,5
M7X21,5 6 N  909 450 02  - N  909 450 02  0.71
18 cylinder pin
8X14
8X14 4 N  043 207 2  - N  043 207 2  0.20
(19) dowel sleeve
16X13,5
AVB,AWX
16X13,5 2 AVB,AWX 022 103 139   - 022 103 139   1.71
(19) dowel sleeve
16X13,5
automatic:
AVF
16X13,5 2 automatic:
AVF
022 103 139   - 022 103 139   1.71
(19) dowel sleeve
16X18,8
manual
gearbox+
AVF,BGW,BHW
16X18,8 2 manual
gearbox+
AVF,BGW,BHW
01E 301 153 E  - 01E 301 153 E  1.28
20 engine oil sump
BHW
1 BHW 03G 103 601 F  - 03G 103 601 F  -
20A engine oil sump with opening
for oil level sensor
AVB,AVF,AWX,
BGW
1 AVB,AVF,AWX,
BGW
06B 103 601 AQ  17 06B 103 601 AQ  196.03
21 seal bolt with sealing
ring
M14X1,5X22
M14X1,5X22 1 N  908 132 02  20 N  908 132 02  1.38
23 surge lock
1 06B 103 623 P  1 06B 103 623 P  29.86
24 hexagon socket head bolt with
shoulder
M7X28
M7X28 18 N  907 356 04  - N  907 356 04  0.30
24A hexagon bolt
M10X95
M10X95 2 N  906 283 03  - N  906 283 03  1.86
25 silicon sealant
oil sump
X D  176 501 A1  3 D  176 501 A1  13.42
26 spacer plate
1 06B 103 551 G  - 06B 103 551 G  14.35
(27) spacer ring
F >> 3B-4-200 000*
5,5MM

manual
gearbox+
AVF
5,5MM
1

manual
gearbox+
AVF
01E 103 551 B  - 01E 103 551 B  160.56
27 spacer ring
F 3B-4-200 001>>*
5,7MM

manual
gearbox+
AVF
5,7MM
1

manual
gearbox+
AVF
01X 103 551   - 01X 103 551   160.56
(27) spacer ring
F >> 3B-4-200 000*
5,5MM

manual
gearbox+
AWX,BGW
5,5MM
X

manual
gearbox+
AWX,BGW
01E 103 551 B  - 01E 103 551 B  160.56
(27) spacer ring
F 3B-4-200 001>>*
5,7MM

manual
gearbox+
AWX,BGW
5,7MM
X

manual
gearbox+
AWX,BGW
01X 103 551   - 01X 103 551   160.56
(31) tube for oil dipstick
1 06D 103 634   - 06D 103 634   -
32 guide funnel
see illustration:

115-010
34 cover for oil sump
F 3B-3-200 000>>*

AVB,AVF,AWX

1

AVB,AVF,AWX
038 103 660 D  - 038 103 660 D  100.84
35 cover
1 038 103 079 A  - 038 103 079 A  34.02
38 socket head bolt with hexagon
socket head (combination)
M10X60
M10X60 2 N  102 814 01  - N  102 814 01  0.98
39 securing pin
F 3B-3-200 000>>*
AVB,AVF,AWX
2 AVB,AVF,AWX 038 103 728   - 038 103 728   2.46
* In the column 'A' indicates the number that is used in the selected vehicle.
- To find out where to buy the item or equivalent, click on the part number.